/

ﬁ»ol{f 1,5-‘914./2-'#? [ <

‘ NJrS (O'
Indormation

jF F:r 1282 aaclkc

OO OECK As ~ov Send 15414 G

betrs i) . S
KINGCAT 1200mm MoweR ~ Creeasy 5\, ) %Tmmi .

. SO )
= 0o OCCL :Z
netn te side oo ff |

@@3 :.s.s:.ss
@

L9
35)(%) (2

o

O

10

17

26

2

ar <. ]
T3S [ Blpdg = -
(Cels) @ @) @
TS01b! S

\m-,lL C.l sC l3$‘> s Nylec. Nt N;@b\}n)Mechanica] Tensioned Cutter
gMEN was Cofrect At time of prnting, 150135 Belts from October 1987.

Hawever, owing 10 3 continuing development programme,

Kingaat industnes

lid. reserves the ngit to atter

any specdfications at any tme.

% g(_"‘-(\ ek = 72 C"\C!pped C'/'H' 206 e d-(d_c_lr’(_,_
P L . =



1200mm DECK PARTS LIST
(MECHANICAL TENSIONED)

REF
NOC.

W N

m~ 3 W

11
12
13

14
15
16
17
18
10
20
21
22
23
24

25

26
27
28
28

30
KX
32
33
34
35
36
k¥
38
39
40
41

PART
NO.

750144
751049
750278
750342
750108
750687
751045
751087
751097
751637
751638
751205
751072
751630
750281
750207
751206
750241
751074
750198
750216
750217
751038
751204
750282
750338
751043
751040
751019
751166
750161
750142
751070
751071
751075
751207
750241
750242
751037
751076
751211
750143
750382
751201
751200
750132
751203
751208
751028
751629

DESCRIPTION

Nul - Nyloc 5/8 NF

Adjuster - Pan

V Beilt - B79 (Puma)

V Belt - B42 ({Cougan)

Boll - 1/4 x 1 3/4

Pulley - Drive Inpul

Bush - Taper

Relainer - Drilled

Guide - Bell (Puma)

Guide - Bell Long (Cougar)
Guide - Bell Short (Cougar)
Pulley - LiH fade
Arm - Connecling L/H (Puma)
Arm - Connecling L/H (Cougar)
V Belt - B48

Circlip

Arm - Tension L/H

Bush (For Tension Arm - 2 Per)
Clevis - Adjuster

(60\\&5 \’\O\O\ e

e s Jfgj I~/

bo m\uca—cfl'“’c’ :

1200mm DECK PARTS LIST (Cont

Pin - Coller

Nipple - Grease (MECHANICAL TENSIONED)
Brass Filling

Spindle - Long . ng PART DESCRIPTION
Pulley - Centre Yrade . ' NO.

Seal - Spindle e I “”‘42

Bearing - Spindle P ;21060 Cover - S/Sleel L/H
Housing - Spindle 1061 Cover - S/Sleel R/H
Spindle - Shorl ;’50131 Screw - Set M8 x 16
Blade - Fixed {Heavy Duly) 44 728:133 Nut - M8 Dome

Blade - Fixed (Light Duty) 45 751051 Decal - Caution

Boll - For Heavy Duty Blade 46 751073 Spacer - PU”B_Y

Bolt - For Light Duty Blade 47 750105 Spacer - Bearing

Tube - Grease Ouler 48 751068 Scre\_u  Srub 516 x 37
Tube - Grease Inner 49 750110 Retainer - Threaded
Pin - Arm Connecling 50 750118 g TAX1NC

Arm - Tension R/H 51 750102 Norow - Set M8 x 25
Bush (For Tension Arm - 2 Per) 52 750129 Nut - Nyloc M8

Bearing 53 7501 Nul - M8 Hex

Pulley - [dler 54 7501;? Screw - Set M8 x 20
Spacer - Bearing 55 750130 Screw - Set M12 x 50
Washer - Tapered 56 750 Nut - Mi2 Hex
Screw - M8 x 20 135 Nut - Nyloc 3/6 NF

Plug - Expansion y '

Bolt - Adjuster LH PARTS NOT ILLUSTRATED
Chassis - Cutter ,

Nul - 5/8 NF hed ' 321217; El"‘“e - Deflector (Puma)
Pulley - RIH - trecie ﬁ ) ate - Deflector LUH (C
Bolt - Adjuster R/H mend@chee 1 751729 Plate - Deflector R/H ((C?)Ltllgz%

Arm - Connecting R/H (Puma)
Arm - Connecling R/H (Cougar)

'd)



O ]’Iljl"‘\ I f4 k\f‘

ECAS

i A TSSO

Can (eplaces EOOmm deck
(OO0 v deck. USIA

——

/KINGCAT 1200mm MOWER ™~ C #EE794

OR TOC rmen dead

O @ @® (5

Spring tensioned
cutter belts up
to October 1987,

=3 [ D

-.i

However, ovang [0 3 LoNUNWNG develOpmEnt programme,

Kigeat Inguslnes Ltd, feserves tne gt 1o aiter
any 1pecficabons at any urme,

Informauon grven wai cairect aw ime of pninling




1200mm DECK PARTS LIST
(SPRING TENSIONED)

(6‘0,.,\35 Lotd the

T
REF  PART DESCRIPTION \o coT
o et elrs T
. ™~
1 750278 V Belt - B79
Z 750108 Bolt- 1/4 x 1 3/4
3 751067 Retainer - Drilled “1
4 750686 Biloc Centre .
5 751068 Relainer - Threaded
6 7510097 Guide - Belt i ; ‘
7 751072 Arm - Connecting L/H (Puma) T — O 1,50[2 be 10/’0/01
751630 Arm - Connecting L/H (Cougiljra’ N 1 el
Muerirnn 8 (i pindre = PUNEY /R =gtz € folleg aller - Nul
- o 750207 Circlip § L g3 X 150! a5
10— 750112 Pulley - ldier. OBOLETE- L5 send [ | X7 b ¢ SO\S3 +
750336  Bearing (For Pulley - Idler) (% BSS OB P e
11 751158  VBell-A45.5 ~\osr oo i ¥s hole
12 751159 Arm - Tension L/H Ma i mst be cor ol
750241 Bush (For Tension Arm - 2 Per) 3 LRy TR
13 751070 Tube - Grease Quler , s
14 750217  Brass Filting SR Haeusin Ok
15 750216  Nipple - Grease exs TS0 -
16 750610 Chain - Lift Front beo dbhe bean -y
17 750320 Links - Lift Chain 1 b
18 750282 Seal - Spindle
19 750338 Bearing - Spindle
20 751043 Housing - Spindle
21 751040  Spindle (Outside)
22 751019 Blade - Fixed (Heavy Duty)
751166 Blade - Fixed (LightButy): s A~de-cd
23 750161 Bolt - For Heavy Duty Blade
750142 Bo!t - For Light+Buty Blade staclerd Om e =TOO e
Wt; 751039 Spindle {Centre) - e Vonqer sme _
; 25 751160 Pin - Connecling Q:ﬂ( MNocre 15 one X T1S10359
26 751071 Tube - Grease Inner M a0 - o
27 751070 Tube - Grease Ouler % POt + ome n1Slod
28 751161 Arm - Tension R/H
750241 Bush (For Tension Arm - 2 Per) _
29 750207 Circlip I(" o
30 750385  Spring / (ockoe =
A\m«-mﬂ-wﬁuﬁz———&dleMpinQJ&QCenwe)—O&y"' T
32 751200 Chassis - Cutter
33 750118 Screw- Set M8 x 25 \ — ¢oal
f:\lu'.m-..—\w%——m153k Pulley = Spindle RIH _ (L2 04/, = Cam PenATGC
} a5 751028 Arm - Connecling R/H (Puma)
751629 Arm - Conneclinig R/H (Cougar) 1200mm DECK PARTS LIST
38 750107 Screw - Sel Hex M12 x 50
a7 750144 Nut - Nyloc 5/8 (SPR'NG TENS'ONED) (Cont‘*;l)
38 751049 Adjusler - Pan
a9 751060 Cover - Stainless L/H REF PART DESCRIPTION
40 751061 Cover - Stainless R/H NO., NO.,
41 750303 Decal - Caulion
42 750687 Pulley - Drive Input PARTS NOT ILLUSTRATED
Juvsdmngs oL M-

/ X 7.103/(:1@:"% RS Ml oo P 1
/A Bsese® v o3, F W b

751077 Plale - Defleclor (Puma)
751719 Plate - Defleclor L/H (Cougar)
751720 Plale - Deflector R/H (Cougar)



